m
1

United Nations
Environment
Programme

V\
Y

A

<*¢‘\

A
]

tt(#*

UNEP(DEC)/MED WG.264/Inf.7
6 May 2005

ENGLISH

@‘_‘__,--_»‘*‘i& MEDITERRANEAN ACTION PLAN
~

Meeting of the MED POL National Coordinators

Barcelona, Spain, 24 - 27 May 2005

COST ASPECTS OF WASTEWATER TREATMENT

In cooperatio n with

UNEP
Athens, 2005






EXECUTIVE SUMMARY

Over the last few years, the World Water Vision has shifted drastically following
recognition of the multiple values of water in terms of sustainable development and the need
for legislation and economic incentives to improve global water management. In addition, it
has been recognized that the supply of water without adequate sanitation could have strong
[...]
Concerning the countries of North Africa, Israel and Tunisia, all have proven water
reuse experience, especially for irrigation. Significant efforts should be made in Algeria,
Egypt, Morocco and Turkey to improve coverage of sanitation and wastewater treatment
(including rural communities).

Tunisia has proven experience in wastewater treatment and reuse (Bahri, 2000).
Most residents of large urban centres have access to various adequate sanitation systems
and wastewater treatment facilities (78% versus 61% for all the population and 40% in rural
areas). Of the 237 Mm?® of wastewater discharged annually, 138 Mm?®are treated in 52
treatment plants. The wastewater reuse policy launched at the beginning of the 1980s
favoured the planned water reuse for agricultural and landscape irrigation. About 35 Mm®of
reclaimed water are allocated annually for irrigation but only 80% (approximately 20% of the
treated effluent) is being reused. In some areas, irrigation with effluents is well established
and most of the allocated volume is being used, while in new areas where irrigation is just
beginning, the reclaimed water usage rate is slowly increasing. The annual volume of
reclaimed water is expected to reach 290 Mm?in the year 2020. The expected amount of
reclaimed water will then be approximately equal to 18% of the available groundwater
resources and could be used to replace groundwater currently being used for irrigation in
areas where excessive groundwater mining is causing salt water intrusion in coastal aquifers.

In Israel, the acute shortage of fresh water throughout most of the land has promoted
the development of a nation-wide integrated water management scheme. This approach to
water reclamation and water conservation strategies has played a key role in the increase of
available resources. In 1994, water reuse represented 20% of Israel’s total water supply
(Lazarova, 2001). Nearly 70% of the wastewater collected in sewers was treated and reused
for agricultural purposes. Israel’s objective is to treat and reuse most of its wastewater by
2010, which should represent 400 Mm?per year and will account for 15% of total water
resources. This additional resource will be used for the irrigation of crops and animal fodder
in accordance with permits issued by the Ministry of Health. The two largest reuse schemes
in Israel are the Dan Region Reclamation Scheme and the Kishon Scheme, also known as
the Haifa Project. The first employs subsurface storage in a sandy aquifer, while the second
is based on two -stage stabilization reservoirs. The Dan region reclamation schemeserves
the Tel Aviv Metropolitan Area and five satellite communities. The total population served by
this project is over 1.7 million and the flow is over 95 Mm®¥year (Kanarek and Michail, 1996,
Lazarova 2001). The plant is designed to process about 120 Mm?®year of wastewater. The



UNEP(DEC)/MED WG.264/Inf.7
page 17

total investment cost of the Soreq activated sludge plant amounts to 170 M$US. The O&M
costs are 0.083 $US/m’ and 0.136 $US/m*for the pumping and conveyance systems. If the
investment capital recovery for each item were to be included in the estimated value, the life
cost of the respective items becomes 0.22 and 0.233 $US/m’, respectively. After biological
treatment, the wastewater is polished via recharge basins and stored in the aquifer. A
network of observation wells surrounding the recharge area monitors the quality and also
checks that the treated water does not flow towards fresh water wells beyond the confined
recharge area.

Most Moroccan towns are equipped with sewerage networks, also frequently
collecting industrial effluent. The volumes of wastewater collected were estimated at 500
Mm’/year in 1993 and are expected to reach 700 MmYyear in 2020. For Casablanca alone,
the annual production of wastewater wasestimated at 250 Mm¥year in 1991, with forecasts
of around 350 Mm® in 2010. However, out of the 60 largest towns only 7 have treatment
plants, and both their design and operation are considered insufficient. As a consequence,
most of the wastewater produced by the inland towns is used to irrigate about 8,000 ha of
crops after insufficient or no treatment at all. A high proportion of the remaining water is
discharged into the sea.

In Egypt, actual wastewater production is estimated at 4930 Mm®year from which
about 33% (1640 Mm°/year) are treated in 212 municipal wastewater treatment plants. A
total of 42,000 ha of agricultural land are irrigated with treated wastewater, mainly near
Greater Cairo, Alexandria and other large cities.

3.2. Influence of treatmentrequirements on wastewater treatment costs

Analysis of the data from the MED POL/WHO survey (2004) and recent surveys of 34
European large wastewater treatment plants (Bode and Griinebaum, 2000) and wastewater
treatment works in Greece (Tsagarakis et al., 2003), illustrates the difficulty in comparing
cost data.

As illustrated in Figure 5, average annual capital costs related to design capacity of
large wastewater treatment works, vary from 16 to 60 €/p.e./year with maximum values
observed in Switzerland and Denmark and lower values in Italy and the Netherlands. This
difference could be attributed to the stringent standards for nitrogen and phosphorus removal
(physical-chemical phosphorus removal) in Northern European countries (see Figure 4), that,
consequently, are associated with higher treatment costs. Significantly lower expenses are
needed for conventional activated sludge treatment in Greece and Spain of 16 and 23
€/p.e./year, respectively.

The total average wastewater treatment cost in Northern Hiropean countries,
calculated per unit treated volume, is about 1€/m?, which is almost double compared to the
lower values of about 0.6 €/m’reported in Italy and the Netherlands. Average wastewater
treatment costs are almost 2-3-times lower in Southern EU countries, i.e. 0.3-0.35 €/m’.

Wastewater treatment costs are higher from +50 to +100% for medium size works
(<50,000 p.e.) and significantly higher from +200 to +500% and more for small-scale plants
(<2000 p.e.).

A very significant difference has also been observed in the percentage of operating
costs. The contribution of operating costs to the total annual wastewater treatment costs may
vary from 41 to 75% (Figure 6). No significant difference has been observed between
Northern and Southern EU countries.



UNEP(DEC)/MED WG.264/Inf.7

page 18
Annualized capital coste Operation coste Total annual costs
Spain
BE 23 Epe.
Greece 16.2 €ip.e.
Itaky LT Elpe.
The MNetherlands ] 408 €ip.e.
France | AT Elp e
Denmark 17. =2 ] 496 Eip.e
Germany 235 ] B2.7 Elp.a.
587
Switzerand 235 1 ik
o 10 20 20 40 &0 ]
Annual costs, Elpe.
a) annual wastewater treatment costs calculated per capita equivalent
Annualised capital costs Operation costs Total annual costs
Spain 0.58 &/m°
Greece
0.56 &/m°
Italy
The Netherlands 0.81€m?
France 1.01&m?
Denmark 0.65 ]
1.11€m®
Germany 0.50 ]
Switzerland 0.43 ] 1.04 €m°
0.00 0.20 0.40 0.60 0.80 1.00 1.20

Annual costs, €/p.e.

b) annual wastewater treatment costs calculated per cubic meter of treated wastewater

Figure 5 Average wastewater treatment costs in European countries (biological treatment
with nutrient removal, including biological or physicalchemical phosphorus
removal)



UNEP(DEC)/MED WG.264/Inf.7
page 19

% of total
annual costs

Figure 6 Comparison of operating costs of activated sludge plants as % of the total annual
wastewater treatment costs in Europe (information was not provided for other
Mediterranean countries)

According to these data, average operating costs in European countries are in the
range of 56+12% (conventional activated sludge systems for carbon and nitrogen removal).

3.3. Influence of plant capacity on wastewater treatment costs

Plant capacity has a strong influence on capital costs of wastewater treatment. Figure
7 illustrates average annualised capital wastewater treatment costs in Europe and North
America as a function of plant size and level of treatment.

The lower limit corresponds to conventional activated sludge systems designed for
carbon and nitrogen removal and the dashed lines reflect the costs of two-stage activated
sludge with anoxic zone, tri-and four-stage activated sludge for total nitrogen removal, as
well as p hysical-chemical phosphorus removal.

The upper limit indicates the costs of full biological treatment with N and P removal,
followed by ultra filtration for the production of high-quality recycled water.

Analysis of the data shown in Figure 7 clearly demonstrates the significant economy
of scale that can be achieved: specific capital costs are doubled for a decrease in plant
capacity from 1,000,000 to 100,000 p.e., and are doubled again for small works of about
10,000 p.e.

In addition to the influence of plant capacity, specific capital costs increase from +50
to +250% with the increase of the treatment level from conventional carbon removal to full
nutrient removal and disinfection. The needed investment for full biological treatment and
disinfection for the production of high-quality recycled water may be more than double
compared to conventional activated sludge. For example, for plant capacity of 200,000 to
1,000,000 p.e., the average annualised capital costs of full treatment and disinfection are
45+ 3 €/p.e./lyear compared to 24 +5 €/p.e./year for conventional activated sludge. The overall
capital costs are respectively 525+40 €/p.e versus 270+60 €/p.e.



UNEP(DEC)/MED WG.264/Inf.7

page 20
1400 AS N/P 10/0.5 + ultrafiltration
¢ 1200 A AS N/P 10/0.5 + sand filtration
S 1000 4 AS 4-stage N/P 10/0.5
) 800 - el AS 3T-stage N/P 10/1
3 AS with anoxic zone
S 600 A — — AS
I ‘*?'-f',:;x:i‘-’ff'f::/;;—~’7TTTT,\
5 400 + R A T R T R R CE T T EE
8 200 4 / ......... S
0 100,000 200,000 300,000 400,000 500,000 600,000 700,000 800,000 900,000 1,000,000
Plantcapacity, p.e.
a) Overall capital costs, €/p.e.

) 120 AS N/P 10/0.5 + ultrafiltration
2 AS N/P 10/0.5 + sand filtration
© AS 4-stage N/P 10/0.5
2 AS 3-stage N/P 10/1
(")_ AS with anoxic zone

n

7 AS
o

(8]

B | e T I st
o

<

O T T T T

0 100,000 200,000 300,000 400,000 500,000 600,000 700,000 800,000 900,000 1,000,000

Plant capacity, p.e.
b) Annualised capital costs, €/p.e./year

Figure 7 Influence of plant capacity on capital costs of wastewater treatment to different
water quality levels (capital costs are amortised for 20 years at a return rate of
6%)

The effect of scale depends strongly upon treatment technology. As a rule, high
influence of scale is reported for tertiary treatment processes as demonstrated in Figure 8
(Richards et al. 1993).

As shown in Figure 8, capital costs for tertiary filtration and disinfection and for full
Title 22 treatment (coagulation/flocculation, filtration and disinfection) did not exceed 30-40%
of the investment for secondary treatment. However, significantly higher expenses are
involved for activated carbon filters (GAC) and reverse osmosis (RO) to produce high-purity
recycled water for industrial and indirect potable reuse purposes.

On the basis of the experience in the USA (Figure 9), the life cycle costs for the
treatment of raw sewage to produce recycled water suitable for unrestricted irrigation vary
from 0.43 to 1.10 US$/m”,



UNEP(DEC)/MED WG.264/Inf.7
page 21

160 T
OLime+RO
1T B Filtration+GAC+RO
O Full Title 22
120 T 40.55
. Filtration
0 )
> O Activated sludge
= 100 T
2
€
— 80T
%]
8 59.25
I
= 60T 21,05
o
©
O
40 +
29.4 10.44
(N 5.1
20 T 6 4
7.35 13 24.9
23 14.4
0.8 .
0 6.4 : : |
3800 m3/d 19 000 m3/d 38 000 m3/d

Design capacity of the treatment facility

Figure 8 Estimated capital costs of reclamation treatment facilities in the USA (adapted
from Richards et al., 1993)

3,800 m’/d 19,000 m*/d 38,000 m¥d

N
o
'

0O o&M

Investment | 20°

N

=
&

[N

o
o

Estimated life cost of reclamation facilities, US$/m3

o

- c N - j=s N - c N

t & 8§ 9 g e 5§ & 9 g e § 8 9 £
o = © c ¥ o = ) c + o ] © c ¥
£ S = (] ) £ g = (] ) £ S = ] o
3 & g = £ z = g = £ = = g = £
g T = 50 = o T = =50 5 g T = 50 =
= 2 Ex = 2 Ex = 2 s

> E ¥ e 2 > E ¥ F o+ 2 > E T ¥ o+ )
I} k=] > >0 © < ° > >0 [} o] ° > >0 ©
2 S 5] g < 2 B2 S < g < 2 ] S 5] g < e
c S 3 3 c c S S kY c c S 3 kY c
S o 2 2 5] S o 2 =} <] S o 2 2 <]
o o} S S o o @ S 5 o o o} s S o
o] ) 8 3 O o) %] 8 8 @ o] %) 8 3 O
7] @ 8 n n @ 3 7] %) @ S n

% 0 2] (%) 2 (%)

Figure 9 Estimated life-costs of reclamation treatment facilities in the USA: capital costs
are amortised for 20 years at a return rate of 10% (adapted from Richards et al.,
1993)



UNEP(DEC)/MED WG.264/Inf.7
page 22

O&M costs, compared to capital amortisation in the total cost, depends on treatment
technology and is higher for the high-tech processes of GAC and RO than secondary
treatment with or without tertiary filtration and disinfection.

Similar to secondary treatment, significant economy in scale may be achieved for
large reclamation facilities: the life cycle cost could be halved when the plant capacity
increases from 4,000 to 20,000 m¥d or from 50,000 to 200,000 m7¥d, respectively.

It should be emphasized that these costs are reported solely for the purpose of
illustrating the influence of plant size on treatment costs. The costs values can not be
extrapolated to other countries because the unit cost of reclaime d wastewater depends not
only on the plant size and the treatment chain, but also on wastewater composition, water
guality requirements and other local conditions (energy costs, labour, etc.). Moreover, the
main components of recycled water costs are not the same from one plant or country to
another.

3.4. Specificities of wastewater treatment costs of small-scale works

This survey demonstrated that 60 to 85% of centralized sewage facilities in different
European countries are small-scale wastewater treatment w orks with treatment capacities of
100to 2000 p.e. (maximum 5000-10,000 p.e.). With the application of the European Directive
for Urban Wastewater Treatment (91/271/EEC, 1991), it is expected that the number of small
works will increase. In addition, new requirements for stringent discharge consents will be
applied to sensitive areas.

The predominant treatment technology at small-scale works in almost all EU
countries, is extended aeration (oxidation ditches, package plants, conventional activated
sludge). In Southern Europe, waste stabilization ponds (lagooning) have a relatively large
application, as shown in Figure 10: the technology breakdown for small works in Greece
(Tsagarakis etal., 2000). Infiltration-percolation and reed beds are becoming the preferred
treatment option for an increasing number of small works in Spain and France. Reed beds
are increasingly recommended for very small works in Belgium and the Netherlands.
Trickling filters and biological rotating contactors (RBC) are the preferred options in the UK.

9%
1% Hydroponic 19
10%  Aesdbeds  SIMCUUE  Prmary ireatmant
qu, ~ Lagoening
e

TT%
Extended asralion

Figure 10 Breakdown of small-scale wastewater treatment works in Greece (adapted
from Tsagarakis et al., 2000)



UNEP(DEC)/MED WG.264/Inf.7
page 23

Compared to large wastewater treatment plants, the effect of size on capital and
operating costs for small works is quite significant (2000 to <100 p.e.). Capital costs, for
example, decrease 10-fold from 2000 to 200 €/p.e. as population served increases from 100
to 2000 p.e. (Figure 11). For a given plant capacity, capital costs vary in wide range
depending on the type of treatment train and specific local conditions.

It is very important to underline that in addition to plant capacity, wastewater
treatment costs of small works depend heavily on local situation (type of soil, water table,
pumping, pre -treatment, etc.).

0 500 1000 1500 2000 2500
Plant capacity, p.e.

Figure 11 Influence of plant capacity on capital costs for small sewage works (theoretical
range of variation established on the basis of literature data)

Wastewater treatment costs of small works are highly influenced by the treatment